
 
 

 

 

 

 

 

 

 
September 27, 2021 
 
 
Don Bentley 
Metropolitan Water District of Southern California 
Post Office Box 54153 
Los Angeles, CA 90054-0153 
 
RE: Demonstration of Preformed Chloramines for Biofouling Control and California Toxics 
Rule Compliance Study – Final Report (FSA Agreement 189515) 
 
Dear Mr. Bentley:   
 
San Diego County Water Authority submits the Final Report for the Demonstration of Preformed 
Chloramines for Biofouling Control and California Toxics Rule Compliance Study (Study) as documented 
in FSA Agreement 189515.  
 
The attached Final Report submittal includes the discussion items required per the agreement along with 
the technical report provided by Padre Dam MWD’s consultant Trussell Technologies Inc. as supporting 
[...]
Facility. Prepared for the West Basin Municipal Water District. April. Final. 



 

 

Appendix 1 – Test Plan 

  



  
Technical Memorandum 

Padre Dam Advanced Water Purification Demonstration Facility 
Test Plan for Demonstration of Preformed Chloramines for California 

Toxics Rule Compliance 
 
 
Draft Date:  May 23, 2019 
 
To:  Padre Dam Municipal Water District 
  Seval Sen, P.E. 
    
     
Prepared by:  Trussell Technologies, Inc. 
  Fernanda Bacaro 
  Luciana Pereyra, Ph.D. 
  Aviv Kolakovsky  
 
Reviewed by: Brett Faulkner, P.E. 
  Aleks Pisarenko, Ph.D. 
  Emily Owens-Bennett, P.E. 
  Teresa Venezia  
  Eileen Idica, Ph.D., P.E. 
  Shane Trussell, Ph.D., P.E., BCEE 
  Rhodes Trussell, Ph.D., P.E., BCEE 
   
Subject: Test Plan for Demonstration of Preformed Chloramines 

for California Toxics Rule Compliance  
 

1. Introduction 

The East County Advanced Water Purification Program (ECAWP Program) was 
developed in partnership with Padre Dam Municipal Water District (Padre Dam), 
Helix Water District, the County of San Diego, and the City of El Cajon to provide 
East San Diego County with a new source of local, reliable, drought-proof water 
for potable use. Together, these four agencies are pursuing a surface water 
augmentation (SWA) potable reuse project. Advanced treated water (purified 
water) will be produced at the Advanced Water Purification Facility via full 
advanced treatment of tertiary effluent from the Ray Stoyer Water Reclamation 
Facility. The original design of the advanced treatment involves free chlorine 
disinfection of tertiary effluent, and subsequent ammonia addition for formation of 
chloramines followed by membrane filtration (MF), reverse osmosis (RO) and 
ultraviolet advanced oxidation (UV/AOP) with free chlorine. After treatment, the 
purified water will be discharged to Lake Jennings, a local reservoir which serves 



Test Plan for Padre Dam Preformed Chloramines for CTR Compliance  May 2019 

Trussell Technologies, Inc. | Pasadena | San Diego | Oakland   2 

as a water source for the R.M. Levy Water Treatment Plant (WTP), owned by 
Helix Water District. The drinking water from the WTP will then be distributed to 
Helix Water District’s service area, which also includes Padre Dam, Otay, and 
Lakeside Water Districts.  

Free chlorine disinfection of tertiary effluent can lead to significant formation of 
chlorinated disinfection byproducts (DBPs) such as trihalomethanes (THMs) and 
haloacetic acids (HAAs) due to the presence of sufficient inorganic and organic 
DBP precursors that can react with chlorine in the tertiary effluent. Discharges to 
Lake Jennings have to comply with the California Toxics Rule (CTR) (40 CFR), 
which establishes stringent limits for two THMs: bromodichloromethane (BDCM) 
and dibromochloromethane (DBCM). Once formed, THMs are reduced but not 
entirely removed by advanced treatment. When the original process train was 
first conceived, the goal was groundwater augmentation and modest levels of 
DBPs were acceptable, but in the project’s present form with discharge to Lake 
Jennings, much lower DBP levels must be achieved in order to meet the CTR. 
Therefore, it is preferable to prevent their formation. This can be achieved by 
removing all free chlorine contact with the feed water. However, it is still 
necessary to maintain a chloramine residual for membrane biofouling control.  

This project will evaluate the effectiveness of dosing chloramines that were 
preformed in a sidestream of carrier water with low levels of THM precursors, i.e., 
RO permeate. The preformed chloramines will then be injected into the MF feed 
water (tertiary effluent) line to prevent biofouling of process membranes while 
minimizing THM formation. This will result in purified water that is CTR-compliant.  

This technical memorandum provides a test plan for the preformed chloramines 
system at Padre Dam's Advanced Water Purification Demonstration Facility 
(AWP Demo). The test plan includes a sampling plan and schedule, and a 
description of the modifications that Trussell Technologies (Trussell) will perform 
at the AWP Demo so that the performance of the preformed chloramines 
approach can be evaluated. 

2. Background 

Padre Dam’s Advanced Water Treatment Program is designed as a SWA project 
which will discharge purified water to Lake Jennings. Federal and State 
regulations establish limits for DBPs, including THMs, formed during free chlorine 
disinfection. THMs are formed by the reaction of free chlorine with naturally 
occurring organic and inorganic (e.g., bromide) matter in the water. The limit for 
total THMs, which is calculated as the sum of the four regulated THMs 
(chloroform, BDCM, DBCM, and bromoform), is 80 µg/L. CTR, which applies to 
discharges to Lake Jennings, has lower limits for BDCM (0.56 µg/L) and DBCM 
(0.41 µg/L).  

The treatment train at the AWP Demo consists of free chlorine disinfection of 
tertiary effluent and subsequent ammonia addition for formation of chloramines, 



Test Plan for Padre Dam Preformed Chloramines for CTR Compliance  May 2019 

Trussell Technologies, Inc. | Pasadena | San Diego | Oakland   3 

followed by advanced treatment with MF, a two-stage RO train, advanced 
oxidation process (AOP) with UV radiation and sodium hypochlorite addition. The 
facility has a production capacity of 100,000 gallons per day (gpd). Data collected 
at the AWP Demo indicates that DBCM and BDCM are formed during free 
chlorine disinfection and are moderately removed throughout the treatment train 
but not enough to bring residuals within CTR compliance.  

Since additional treatment options for removing THMs (e.g., air stripping) imply 
high capital and operational costs, prevention of THM formation is a more 
effective approach. This requires avoiding contact of free chlorine with THM 
precursors, which means that free chlorine disinfection of the tertiary effluent 
should not take place. However, chloramination, which is achieved by addition of 
chlorine and ammonia, is still necessary to provide biofouling control for the MF 
and RO processes. Even a short contact time between free chlorine and tertiary 
effluent could result in the formation of THMs, especially if bromide is present in 
the water.  Alternatively, chloramines can be preformed in water with low levels 
of THM precursors, such as RO permeate, and then dosed into the tertiary 
effluent.   

RO treatment provides high rejection of organics, which can be measured as 
total organic carbon (TOC). Due to the low TOC concentration in RO permeate, 
addition of free chlorine to RO permeate is expected to result in minimal 
formation of THMs. Thus, preforming chloramines in RO permeate water and 
dosing it upstream of the MF system provides a cost-effective strategy for CTR 
compliance that could be easily implemented as it requires few modifications to 
the design and uses chemicals that are already onsite.  

Chloramination could potentially form N-Nitrosodimethylamine (NDMA) through 
the reaction of chloramines with nitrogen-containing organic matter in the water. 
In California, NDMA has a Notification Level of 10 ng/L, and a CTR limit of 0.69 
ng/L. Even though it has been shown that the use of preformed chloramines 
decreases NDMA formation in advanced treatment purification systems (Mitch et 
al., 2005), monitoring of NDMA will be performed when evaluating the preformed 
chloramines approach to ensure the robustness of the system to abate any 
NDMA loading variations and achieve regulatory compliance. Additionally, NDMA 
is readily removed via photolysis during UV treatment.  

Another compound of interest for the Padre Dam project is bis(2-ethylhexyl) 
phthalate (DEHP). This compound is used in the production of PVC and is 
regulated under CTR with a limit of 1.2 µg/L. Additional data is needed to confirm 
its absence in the purified water. Previous experience suggests that DEHP 
analysis is prone to false positives so additional measures will be taken to 
minimize this possibility.  

Bromide should also be monitored while dosing preformed chloramines, not only 
because it is a THM precursor, but also because chlorine reacts rapidly to oxidize 
bromide to bromine leading to brominated DBPs, as well as to formation of 



Test Plan for Padre Dam Preformed Chloramines for CTR Compliance  May 2019 

Trussell Technologies, Inc. | Pasadena | San Diego | Oakland   4 

bromamines, rather than chloramines, when ammonia is added. Bromamines 
oxidize RO membranes significantly faster than chloramines, shortening their 
service lifetime and increasing overall operation and maintenance costs. 

3. Preformed Chloramines System Approach and Sampling 

This section describes the design of the preformed chloramines dosing system 
and the sampling plan and methods that will be used to evaluate the 
performance of the approach. 

3.1 Preformed Chloramines System 

The preformed chloramines system will consist of a sidestream that will utilize 
RO permeate as carrier water with three injection ports in series for sodium 
hydroxide, sodium hypochlorite, and ammonium sulfate. The RO carrier water 
flow will be set constant at 1 gallon per minute (gpm). The modifications to install 
the preformed chloramines dosing system in the AWP Demo are indicated as 
markups in the drawings in Appendix A. The three chemicals are already 
available at the AWP Demo and the operators are trained to handle them.  

The sequence of chemical addition will be as follows: 

1. Caustic soda (sodium hydroxide): a dilute solution of sodium hydroxide 
prepared from the 25% stock available onsite will be used to increase the 
pH of the RO permeate to a target value of 8. The purpose of this step is 
to avoid speciation of chloramines into di- or trichloramines, and favor 
monochloramine, which is more stable and less aggressive to the RO 
membranes than dichloramine. Formation of bromamines, which also 
cause membrane damage, is minimized at higher pH. Since NDMA is 
known to form faster in the presence of dichloramine (and NDMA 
precursors), increasing the pH to reduce dichloramine formation is also 
beneficial to avoid NDMA formation. pH will monitored via an online pH 
probe.  

2. Sodium Hypochlorite: 12.5% sodium hypochlorite (free available chlorine) 
will be injected into the 1 gpm carrier RO permeate flow after pH 
adjustment.  The maximum concentration in the carrier water will be 1,000 
mg/L as Cl2. A static mixer (Static Mixer 3) will be placed following chlorine 
injection to ensure homogeneous mixing.  

3. Ammonium sulfate: A 40% ammonium sulfate solution will be used to 
inject ammonium into the chlorinated water in a 3:1 Cl2:N mass ratio. A 
static mixer (Static Mixer 4) will follow the ammonium injection to ensure 
sufficient mixing for chloramine formation.  

After ammonium addition and mixing, the preformed chloramines sidestream will 
be injected into the feed water flow just upstream of Static Mixer 2, before the 



Test Plan for Padre Dam Preformed Chloramines for CTR Compliance May 2019 

Trussell Technologies, Inc. | Pasadena | San Diego | Oakland 5 

chlorine contactor (see drawings in Appendix A). The chloramine concentration in 
the carrier line will vary depending on the desired dose and the feed flow and will 
not exceed 1,000 mg/L as Cl2.  Bypassing the chlorine contactor would require 
significant modifications to the current installation. Instead, the chloraminated 
water will be allowed to flow through the contactor. This is not expected to 
present issues regarding potential formation of DBPs because of the short 
residence time. A monochloramine dose of 3 to 5 mg/L as Cl2 will be applied in 
the feed water to maintain 3.0 mg/L as Cl2 total chlorine residual.  

The necessary modifications to the AWP Demo as well as the control settings 
and programming changes required for preformed chloramines dosing are 
described in Section 4.  

3.2 Sampling Plan and Analytical Methods. 

During the startup of the preformed monochloramine system, a UV spectrometer 
will be brought on-site to scan the UV spectrum of the chloramines formed and 
confirm that relatively pure monochloramine is formed. The spectrum will be 
measured between 200 and 400 nm, since the maximum absorption peak for 
monochloramine is observed at 244 nm, while dichloramine’s absorptivity peaks 
at 297 nm, and trichloramine mainly absorbs at 336 nm.  

Once the preformed chloramines dosing starts, select water quality parameters 
will be monitored for a period of 12 months to ensure sufficient information is 
collected to evaluate effectiveness of the approach. The constituents to be 
analyzed, the sampling locations and frequency, and analytical methods and 
their respective method reporting limits (MRLs) are presented in Table 1. Grab 
samples will be collected by Trussell staff and shipped in coolers with ice packs 
for analysis by Weck Laboratories, in City of Industry. All sample bottles will be 
provided by Weck Labs. No samples will be submitted to Padre Dam’s Water 
Quality Laboratory for analysis.   

Bromide will be monitored in the feed water because of its potential to form 
bromamines upon reaction with chlorine and ammonia, as well as the risk that 
this poses to the integrity of the membranes.  

Four THMs (bromoform, chloroform, BDCM, DBCM) will be monitored during the 
study. Data from the feed water will provide a baseline concentration before 
preformed chloramine dosing. Samples from the RO feed, RO permeate, and 
UV/AOP effluent will be used to asses THM formation and removal after 
preformed chloramines dosing and throughout advanced treatment, and to 
evaluate the CTR compliance of the product water.   

A sample of the feed water will be collected during the installation of the 
preformed chloramines dosing system (May/June 2019) and analyzed for 
bromide ion, alkalinity, pH, TOC, total dissolved solids (TDS), ammonia, nitrate, 



Test Plan for Padre Dam Preformed Chloramines for CTR Compliance  May 2019 

Trussell Technologies, Inc. | Pasadena | San Diego | Oakland   6 

nitrite, and THMs. These samples will be analyzed by Weck Labs or at Trussell’s 
laboratory in Pasadena, CA. 

NDMA will be monitored in the feed water, RO feed, RO permeate, and UV/AOP 
effluent to confirm the design of the UV/AOP treatment and ensure that no 
drastic changes in NDMA levels occur.   

DEHP monitoring will take place at the RO feed, RO permeate, and UV/AOP 
effluent. Field blanks in which a sample of deionized water is handled similarly to 
the samples will be used to rule out false positives. 

Table 1: Sampling plan and analytical methods. 

Analyte Method MRL 
(µg/L) 

Sample 
Location(s) 

Sample 
Port ID* Type Sampling 

Frequency 
Bromide EPA 300.0 10 Feed Water SP0 Grab sample Monthly 

NDMA EPA 521 0.002 

Feed Water SP0 

Grab sample 

Monthly 
RO Permeate SP23 Weekly 

RO Feed SP16 Every two weeks 
UV/AOP Effluent SP26 Every two weeks 

THMs 
(Chloroform, 
Bromoform, 

DBCM, 
BDCM) 

EPA 524.2 0.5 

Feed Water SP0 

Grab sample 

Monthly 
RO Feed SP16 Weekly 

RO Permeate SP23 Weekly 
UV/AOP Effluent  SP26 Weekly 

DEHP EPA 525.2 3.0 
RO Feed SP16 

Grab sample 
Monthly 

RO Permeate SP23 Monthly 
UV/AOP Effluent SP26 Monthly 

*Sample ports are numbered following drawings presented in Appendix A and are indicated with blue boxes. 

4. Modifications to the Demonstration Facility 

4.1 Proposed Modifications 

The modifications to install the preformed chloramines dosing system in the AWP 
Demo are indicated as markups in the drawings in Appendix A.  

RO permeate from the RO product tank will serve as the carrier water for the 
preformed chloramines. A portion of the RO permeate delivered to the UV/AOP 
process by the RO permeate pump will be diverted to the preformed chloramines 
system with ½” CPVC piping. The pressure provided by the RO permeate pump 
will be used to pump the carrier water at 1 gpm and the flow will be regulated 
with a manual ball valve and a variable area flowmeter (rotameter). In addition, a 